


EXPLODED VIEW: EV ENGCOMPRT RH 4.6L G3   

DRAWING #:0J4322A  GROUP D  
APPLICABLE TO: 

   ITEM PART# QTY. DESCRIPTION 

REVISION: CN-0013956-B  PAGE 2 OF  2  

DATE: 3/14/18 

 1 069860E 1 HOSE DRAIN ASSY 28" 
 2 0F7316E REF ENGINE G4.6L G3 COMPLETE 
 3 0C7649 1 CLAMP HOSE .38-.87 
 4 0D2244M 1 ASSY MAGPICKUP(3/8-24 MALE) 
 5 G022129 5 WASHER LOCK M8-5/16 
 6 G039253 1 SCREW HHC M8-1.25 X 20 G8.8 
 7 0F5454 1 PLATE MAG PICK-UP ADAPTOR 
 8 0F2929 1 ENGINE ADAPTER 
 9 G071623 2 SCREW SHC M10-1.5 X 55 G12.9 
 10 G046526 5 WASHER LOCK M10 
 11 055934M 2   CLAMP STL/VNL .75 X .343 Z 
 12 G052625 3 SCREW SHC M10-1.5 X 35 C12.9 
 13 0F9965D 2 FLEX PLATE 2 POLE 4.6L G3 
 14 0F3844 6 WASHER FLAT .43 X 1.00 
 15 0D5417 6 SCREW HHC M10-1.0 X 25 G10.9 
 16 G049821 3 SCREW SHC M8-1.25 X 30 C12.9   
 17 0D5418 1 STARTER MOTOR V-10 G3 ENGINE 
 18 G043107 1 SCREW HHC M8-1.25 X 25 C12.9 
 19 G022145 1 WASHER FLAT 5/16-M8 ZINC 
 20 REF 4 GASKET, EXHAUST MANIFOLD 
 21 0F1820 2 MACHINED MANIFOLD,EXHAUST 
 22 G070006 24 WASHER LOCK M8 SSTL 
 23 0D9913 14 SCREW SHC M8-1.25 X 35 SS 
 24 0J7168 2 HEAT SHLD EXH MANF SS 
 25 G070008 8 WASHER FLAT M8 SS 
 26 G042909 2 SCREW HHC M8-1.25 X 30 C8.8 
 27 0D2608 8 SCREW HHC 5/16-18 X 1/2 SSTL 
 28 0F5114 1 DECAL REFER TO OWNERS MANUAL 
 29 0F6104 1 COVER STARTER 5.4 & 6.8 FORD CPL 
 30 082121A 2 CLIP-J VINYL COAT .375 ID   
 (1)31 048031C 3 CLAMP HOSE BAND .50    
 (1)32 0E9974 3 CAP VINYL 3/8"ID X 1"DP BLK 
 33 G022473 4 WASHER FLAT 1/4-M6 ZINC 
 34 G042568 4 SCREW HHC M6-1.0 X 20 C8.8  
 35 G022097 4 WASHER LOCK M6-1/4 
 36 G057772 1 WASHER NYLON .565 
 37 G057765 1 ADAPTER M14-1.50 X 3/8 NPT 
 38 G055596 1 BARBED STR 3/8NPT X 3/8  
 39 0F7316C150 1  CAP, OIL FILLER   
 
(1) NOTE: PART OF ENGINE MAKE (SEE I/N 2) 
                 0F7316E = ENGINE MAKE 0J4295  
 

 

 


